HCD1855R

NO. | DESCRIPTION NO. | DESCRIPTION

1 SCREW M6*25 29 SECOND LAYER PLANETARY GEAR

2 CHUCK 30 MOTOR PINION

3 TORQUE RING 31 GASKET FOR FIRST LAYER RING GEAR
4 EXTERNAL THREAD SLEEVE 32 SCREW M4*8

5 TORQUE SPRING 33 MOTER HOLDER

6 TORQUE GASKET 34 MOTOR

7 OUTPUT SHAFT 35 HIGH/ LOW- SPEED BUTTON

8 GASKET 36 HOLDER FOR HIGH/ LOW SPEED BUTTON
9 BEARING 6800 37 SPRING PLATE

10 STEEL BALL 05 38 LED CUP

11 GEAR FRONT COVER 39 RESERVE / FORWARD CONTROL BUTTON
12 O-RING 40 | ADJUSTABLE SWITCH

13 WASHER FOR SHAFT 010 41 CONNECTOR BRACKET

14 LOCKING SLEEVE 42 HEX NUT M4

15 PIN 43 ELECTRICITY DISPLAY COVER

16 LOCKING PLATE 44 ELECTRICITY DISPLAY PCB

17 LOCKING FRAME 45 HOUSING

18 THIRD PLANETARY RING GEAR 46 SCREW ST3*14

19 THIRD PLANETARY GEARING 47 BASEBOARD

20 THIRD PLANETARY RING GEAR GASKET | 48 STRONG MAGNET

21 THIRD LAYER MIDDLE GEAR 49 BIT HOLDER

22 ROCKING LEVER 50 SCREW M4*8 ZINC PLATED

23 GEAR REAR COVER 52 BUCKLE

24 SCREW 3*12 54 NYLON ROPE STRAP

25 SECOND LAYER RING GEAR 63 BATTERY PACK

26 SECOND LAYER PLANETARY GEAR 64 CHARGER

27 SECOND LAYER MIDDLE GEAR 100 | GEAR BOX ASSEMBLY

28 FIRST LAYER RING GEAR

HCD1855R EX-RUS220907




